

TEST CERTIFICATE

FROM :Semitech Materials Company

18,Tanhyeon-Ro, 1beon-Gil, Pyeongtaek-City, Gyeonggi-Do, Korea

TEL: +82-31-611-9889 FAX: +82-31-611-9866

MODEL			PST-625					
SECTION	UNIT	SPEC.	TEST RESULT					
			X1	X2	X3	X4	X5	
COLOR	-	CLEAR	OK	OK	OK	OK	OK	
WIDTH	mm	200~1250 ± 5mm	-	-	-	-	-	
THICKNESS	[?]	50 ± 5	51	50	49	50	50	
LENGTH	M	200 ~ 2000	-	-	-	-	-	
TENSILE STRENGTH	Kgf/□	170 ↑	237	236	234	235	238	
ELONGATION	%	300↑	331	335	334	336	337	
ADHESIVE STRENGTH	gf/25mm	70 ± 7(PC)	72	71	72	73	71	
Pollution	-	Foggy , Staying behind	Non	Non	Non	Non	Non	
REMARK *METHOD:KOREA STANDARD METHOD *Base Material : PE *Adhesive Type : Acryl *Cd, Pb, Hg, Cr VI, PBBs, PBDEs No Inclusion					TOTAL RESULT			
					PASS		REJECT	
					○			